b TABLE 1 Mixer driis and paddie sssembly
Ref. P.n. |Description NOTES
1 2242077 | DRUM SAFETY GRATE
2 2252606 | MUSHROOM CAP
3 2250265 | DRIVE PLATE .
4 2250913 | ROTARY PADDLE
5 2250972 INNER PADDLE COMPLETE
6 2250914 ROTARY PADDLE
' 2250936 RUBBER WIPER
B 2294783 WIPER ANCHOR PLATE
g 2250937 RUBBER WIPER
10 2294773 | WIPER ANCHOR PLATE
11 2250976 INNER PADDLE
12 2250977 PADDLE BLADE
13 2250038 RUBBER WIPER
14 2294772 WIPER ANCHOR PLATE
15 2207750 SEAL
16 2288205 DECAL
17 2253831 WIPER ANCHOR PLATE
18 2247877 WIPER ANCHOR PLATE
19 2253830 RUBBER PLATE
20 2252144 DISCHARGE SAFETY GRATE =
21 2250401 MIXER DRUM
22 2201912 PIVOT SHAFT
23 2209952 COLLAR
24 2209953 BUSHING
25 2225150 | SET SCREW 5827 10x10
26 2222007 BOLT 5739 12x35
27 2224900 | WASHER DEV. C72 @12
28 2224380 WASHER @12x25
29 2222002 BOLT 5039 6X16
30 2222599 ALLEN BOLT 5033 10x25
31 2223655 | NUT 5989 M10
32 2222586 ALLEN BOLT 5933 Bx15
33 2222064 BOLT 5030 Bx16
34 2247878 | CUSHION PAD
35 2223921 NUT M12
36 2223924 NUT M6
37 2287506 I.D. PLATE
38 2288893 | GRIP
39 2222607 BOLT 5933 6x20
40 2222579 | BOLT; SWi
réé TR LY .-,-:u B ': H -.l H :
it B e b b e A e o
Ref. P.n. |Description NOTES
0.1 2250731 | DUMP GATE COMPLETE
1 2209821 | BUSHING
2 2200822 | BUSHING
3 2222600 | SCREW TSPl 6x25
4 2223006 |BOLT
5 2223920 [NUT Autob. M10
6 2223924 |NUT Aufob. M6
7 2225032 |DISC
B8 2231235 | SPRING
9 2237795 |ACTUATOR
10 2253860 BASE PLATE
11 2254016 |ACTUATOR FRAME
12 2250893 |ACTUATING ARM
13 2288885 | GRIP
14 2292580 | SEAL

R |

0.1

12




IMER U.S.A. Inc.
READYMAN® 120"A"

SPARE PARTS

SYMBOL
Interchangeability (example):

1

| Ref. | P.n. |Description Notes
] __1—1 3204530 | Reduction gear T :1@45 2 E .
1.1 | 3204520 | Reduction gear - - | 5241 ' o

Ref.1 P.n. 3204530 was installed on machincs up to N° 5240 and Pos.1.1 P.n. 3204520
installed on machine N° 5241 onwards.

Pos. 1.1 is Interchangeabie (< ) with Ref. 1.

Ref. 1 and Ref. 1.1 are not interchangeable if the ("~ X) symbol appears in the table.

TABLE 1 Mixer drum and paddle assembly




TABLE 4.1 - 110V 60Hz Motor and gearbox (1194500)




L)

=1

......

................
-----

TABLE 3 Lower frae i

wrE
..........................

HFEHEH R HH S begetat B
Ref. P.n Description NOTES

1 2211100 | WHEEL
2 2248207 | TRIPOD FRAME
3 2255215 | T - BAR
4 2958141 |STRUT
5 "2226700 | SLIP PIN 3572 - 113
6 2228840 | ANCHOR PIN
;3 2222006 |BOLT 5738 8x30
8 2223823 | NUT Autob. M8
9 2224204 | WASHER @ 8x24




MIX 120 (115V 7/ 60HZ)

ERRATA CORRIGE

RIE | cob. GB

|1 [ 2226700 SPLIT PIN

| 2 | 2228840 PIN

I3 | 3211592 AXLE
4 | 3228300 SUPPORTLEG |
5 | 3228326 TANK
8 | 3228411 | ELECTRICAL BOX
7 | 3210233 SWITCH

LEAKAGE

8 | weitan PROTECTION
9 | 3228322 | ELECTRIC PANEL




TABLE 4.1 - 110V 60Hz Motor and gearbox (1194500)

Ref. P.n. Description NOTES
0.1 2274949 | CONTROL BOX .
1 2291270 FAN HOUSING
2 2291466 | FAN
3 2227097 | O-RING
4 2271551 | BELL HOUSNG
5 2204390 | BEARING
6 2290804 | ROTOR
7 2290914 | STATOR
8 2204442 | BEARING
9 2237339 | COMPRESSIONW RING
10 2207300 | SEAL :
11 2291501 | CONTROL BOX
12 2278070 | CABLE GUARD
13 2278059 | CABLE GUARD )
14 2216324 | GASKET
15 2291502 | COVER PLATE
16 2222461 | SCREW i
17 2223280 NUT ) 5588 M6 X
18 2207405 | SEAL =
19 2236561 | CASE HALVE 1109
19.1 3203223 CASE HALVE 1110
20 2216332 | ASKET
21 2228820 | CATING PIN
22 2204504 | BEARING
23 2204420 | BEARING
24 2222970 | BOLT
25 2202857 | INION
26 2229249 KEY
27 2202519 | GEAR
28 2227240 | IRCLIP 3653 ERO 3
29 2204550 | BEARING 1
30 2202491 | GEAR
31 2215007 | CASE HALVE 1109
2t 2215006 | CASE HALVE 1110
32 2222551 | SCREW 5931 6x20
33 2222548 | SCREW 5931 6x55
34 2222546 | SCREW 5931 6x40
35 2229500 | KEY 8x7x15
36 2201186 | RIVE SHAFT
37 2229555 | KEY 10x8x40
38 2258011 RIVE SHAFT HOUSING
39 2204505 | BEARING
40 2223836 | NUT 5589 M30x2
41 2286355 | INTERRUPTEUR
42 2285311 | CONDENSER 40 F 250V
43 2278072 | CABLE GUARD
44 2277802 POWER CORD WITH PLUG
45 2280825 | FUSE - HOLDER
46 2290655 | FUSE 20A 10 3x38
47 2276082 | SWITCH PG 11
48 3203224 | CASE HALVE 1110
49 3203220 [ MOTOR
50 3214801 ASSEMBLY REDUCTION GEAR
51 2276253 | GEARMOTOR COMPLETE




	IM2 (1)
	IM2 (2)
	IM4 (1)
	IM4 (2)
	IM6 (1)
	IM6 (2)

